Spare Parts List

we ,x/e«/;@ 2rore

Label Printer MACHA4

Made in Germany



Spare Parts List
for the following products

Table of Contents

Part No. Description Type
5541082 Transfer printer MACH4/200B 1 Device assemblies..........coooiiiiiiiiiiiiie e 3
5541083 Transfer printer MACH4/300B 2 Head assembly ... 4
5541086 Transfer printer MACH4/600B 3 Transport asSemMDBIY .......cuueiiieiiiiiie e 5
X 4 CoNtrol PANEl .....coooiiiiiieee e 6
5541092 Transfer printer MACHA4/200P .
: 5 Electromechanics ..o 7
5541003 Transfer printer MACH4/300P 6 SPAre Parts iNAEX........ccoveveeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 8
5541096 Transfer printer MACH4/600P 7 Packaging/ACCESSOMES. .......ccueueueueeereeeieeeieeeeieeeeenns 10
5541102 Transfer printer MACH4/200C
5541103 Transfer printer MACH4/300C
5541106 Transfer printer MACH4/600C
5541xxx.102 | Transfer printer MACH4/xxxx RFID
5541xxx.600 | Transfer printer MACHA4/xxxx 24V

Edition: 03/2015 - Part No. 9008594

Copyright

This documentation as well as translation hereof are property of cab Produkttechnik GmbH & Co. KG.

The replication, conversion, duplication or divulgement of the whole manual or parts of it for other intentions than its original
intended purpose - in particular the procurement of spare parts for products sold by cab — demand the previous written authori-
sation by cab.

Editor
Regarding questions or comments please contact cab Produkttechnik GmbH & Co. KG.

Topicality
Due to the constant further development of our products discrepancies between documentation and product can occur.
Please check www.cab.de for the latest update.

Terms and conditions
Deliveries and performances are effected under the “General conditions of sale of cab”

Germany France USA Asia
cab Produkttechnik cab technologies s.a.r.l. cab Technology Inc. cab Technology Co., Ltd.
GmbH & Co KG F-67350 Niedermodern Tyngsboro MA, 01879

Junghe, Taipei, Taiwan
Phone +886 2 8227 3966

Téléphone +33 388 722 501  Phone +1 978 649 0293

Postfach 1904

D-76007 Karlsruhe
Wilhelm-Schickard-Str. 14
D-76131 Karlsruhe

Telefon +49 721 6626-0
Telefax +49 721 6626-249

www.cab.de
info@cab.de

www.cab.de/fr
info.fr@cab.de

Representatives in other countries on request

www.cab.de/us
info.us@cab.de

www.cab.de/tw
info.asia@cab.de

China

cab (Shanghai)Trading Co., Ltd.

Phone +86 21 6236-3161

www.cab.de/cn
info.cn@cab.de



1 Device assemblies

: 300 dpi
: 600 dpi
: 203 dpi RFID
: 300 dpi RFID
1 600 dpi RFID

No. | Part No. Description PU | Notes Serial No. No. | Part No. Description PU | Notes Serial No.
from to from to

1 |5540863.001 |Shaft Media Roll 1 13 |5956220.001 |Power Supply 1

2 |5540690.001 |Adapter 1 14 |5540866.001 |Tape Holder 1

3 |5540964.001 [Margin Stop 1 15.1 [5541085.001 |Print Mechanics 1

4 |5540867.001 |Roller Holder 1 15.2 |5541095.001 |Print Mechanics 1

5 |5540865.001 |Cover 1 15.3 |5541105.001 |Print Mechanics 1

6 [5902414.001 |Screw EJOT-PT-K30x12 10 15.4 |5541085.002 |Print Mechanics 1

7 |5540855.001 |Covering Hood 1 15.5 |5541095.002 |Print Mechanics 1

8 |5551118.001 |PCB CPU X2 2G 1 15.6 |5541105.002 |Print Mechanics 1

9 |5902565.001 |Screw DIN7984-M4x10 10 16.1 |5541201.001 |Control Panel P 1

10 |5540617.001 |Foot 5 16.2 [5541200.001 |Control Panel C 1

11.1 |5540953.001 |Base Tub 1 16.3 |5541202.001 |Control Panel B 1

11.2 |5540953.002 |Base Tub 1 59 |5550160.001 |DC Adapter X2 1

12 |5540907.001 |Cover 1




2 Head assembly
No. | Part No. Description PU | Notes Serial No. No. | Part No. Description PU | Notes Serial No.
from to from to
6 |5902414.001 |Screw EJOT-PT-K30x12 10 40 |5906143.001 |Spring 10
17 |5540864.001 |Swing Arm Assembly 1 41 |5540645.001 |Clutch Retainer 1
18 |5955074.001 |Roller 10 42 |5540614.001 |Gear Wheel Z41 1
19 |5540641.001 [Axle 1 43 |5540709.001 |Lock Washer 1
20 |5540606.001 |Swing Arm 1 44 [5540978.001 |Friction Clutch 1
21 |5903525.001 |E-Ring DIN6799-4 10 45 [5540682.001 |Cover 1
22 |5540687.001 |Spring 1 46  |5540949.001 |Unlocking 1
23 |5540654.001 |Axle 1 47 |5540622.001 |Axle 1
24 |5540688.001 |Spring 1 48 |5540613.001 |Gear Wheel Z30 1
25 |5540681.001 |Cover 1 49  |5540630.001 |Set Screw 1
26 |5540607.001 |Unlocking Device 1 50 |5903507.001 |E-Ring DIN6799-3.2 10
27 |5905093.001 |Spring 10 51 [5540629.001 |Holder 1
28 |5541081.001 |Antistatic Brush 1 52  [5905019.001 |Spring 10
29 |5540890.001 |Tensioning Wheel 1 53 |5541070.001 |Printhead Holder 1
30 |5540891.001 |Attachment Wheel 1 54 |5955031.001 |Cable Printhead 1
31 |5540948.001 |Frame lett. 1 55 |5540898.001 |PCB See-through Sender 1
32 |5540648.001 |Washer 5 56 |5541134.001 [Head Assy 1
33 |5540649.001 |Friction Disc 5 57 |5902817.001 |Screw sim. ISO7380-M4x6 10
34 |5540646.001 |Washer 5 58.1 |5541074.001 |Printhead 4/203 1
35 [5540701.001 |Ribbon Sensor Wheel 1 58.2 |5541073.001 |Printhead 4/300 1
36 |5906132.001 [Spring 10 58.3 [5541077.001 |Printhead 4/600 1
37 |5540703.001 |Holder 1 58.4 |5541074.003 |Printhead 4/203 RFID 1
38 |5540710.001 |Lock Washer 1 58.5 [5541073.003 |Printhead 4/300 RFID 1
39 |5541078.001 |Washer 5 58.6 [5541077.003 |Printhead 4/600 RFID 1




3  Transport assembly

No. | Part No. Description PU | Notes Serial No. No. | Part No. Description PU | Notes Serial No.
from to from to

6 |5902414.001 |Screw EJOT-PT-K30x12 10 72 |5540660.001 |Gear Wheel Z14 1

21  |5903525.001 |E-Ring DIN6799-4 10 73 |5540628.001 |Threaded Rod 1

48 |5540613.001 |Gear Wheel Z30 1 74 |5540615.001 |Gear Wheel Z26 1

54 |5955031.001 |Cable Printhead 1 75 |5903528.001 |Snap Ring G5 10

60 |5540896.001 |Drive Roller DR4 1 76  [5541139.001 |Paper Guide Kit 1

61 |5540666.001 |Peel-off Edge 1 77 |5955040.001 |PCB See-through Receiver 1

62 |5906125.001 |Damper 1 78 |5540869.001 |PCB Reflex Sensor 1

63 |5541061.001 |Chassis 1 79.1 |5540853.001 |Stepping Motor 1

64  |5540624.001 |Gear Wheel Z38 1 79.2 |5540933.001 |Stepping Motor 1

65 |5540631.001 |Set Wheel 1 80.1 |5540988.001 |Transport Module 1

66 |5955038.001 |Cable Sensors 1 80.2 |5540989.001 |Transport Module 1

67 |5955016.001 |PCB Coupling 1 80.3 |5540988.002 |Transport Module 1

68 |5955028.001 |PCB Reflex Sensor 1 80.4 |5540989.002 |Transport Module 1

69 |5540940.001 |Cover Plate 1 121 |5541175.001 |PCB RFID Module 1

70 |5540625.001 |Gear Rack 1 122 |5550843.001 |Cable RFID 1

71 |5540626.001 |Gear Rack 1

79.1 : 203/300 dpi
79.2 : 6300 dpi

¢ -
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
S

80.1 : 203/300 dpi
80.2 : 600 dpi
80.3 : 203/300 dpi RFID
80.4 : 600 dpi RFID




4

Control panel

No. | Part No. Description PU | Notes Serial No. No. | Part No. Description PU | Notes Serial No.

from to from to
6 |5902414.001 |Screw EJOT-PT-K30x12 10 98 |5541114.001 |Paper Guide 1 C
68 |5955028.001 |PCB Reflex Sensor 1 P 99 |5541112.001 |Upper Blade 1 C
81.1 |5955035.001 |Cable Display 1 B/P 100  [5902047.001 |Screw DIN7991-M3x5 10 ©
81.2 |5955017.001 |Cable Control Panel C 1 C 101 |5541124.001 |Base Plate 1 C
82 |5541151.001 |Cover 1 102 |5541120.001 |Bushing 1 c
83 |5541163.001 [LCD Display 1 103 |5541119.001 |Conrod 1 C
84 |5955012.001 [PCB Display 1 104 |5541116.001 |Screw 1 c
85 [5917851.001 |LCD Display 1 105 [5541118.001 |Eccentric 1 C
86 |5955041.001 |Cable Navi Button 1 106 [5955015.001 |Switch 1 C
87 |5955034.001 |PCB Navi Button 1 107  |5902072.001 |Screw DIN7985-M2x8 10 C
88 |5540730.001 |Navigator Pad 1 108 [5541174.001 |Spring 1 G
89 replace No. 89 & 91 P 11926 109 [5541111.001 |Clamp 1 C
5541212.001 |Front Bezel 1 P 11927 110 |5902505.001 [Nut DIN934-M3 10 c
%0 replace No. 90 & 91 P 11926 111 |5541113.001 |Lower Blade 1 C
5541217.001 |Front Bezel 1 P 11927 112 |5541115.001 |Clock Wheel 1 ©
0 replace No. 89 & 91 P 11926 113  |5541117.001 |Shaft 1 C
5541208.001 |Cover 1 P 11927 114  |5541126.001 |Drive 1 ©

92 |5540668.001 |Axle 1 P 115 [5909031.001 |Key DIN911-2.5 1

93 |5540669.001 |Transport Locking Roller 1 P 116 |5541130.001 |Cutter Assembly 1 ©
94  |5540672.001 |Spring Guide 1 P 123  [5954132.001 |Strip 5 C
95 |5906168.001 |Spring 10 P 129  |5903004.001 |Washer DIN125-A3,2 10 C
96 |5955042.001 |Cable Present Sensor 1 P 130 |5902144.001 |Screw DIN7984-M3x5 10 C

97 replace No. 89&97 P 11926 Notes | B TMACHA B

5541216.001 |Peel/Present Kit 1 P 11927 P | MACH4/.P

C | MACH4/...C




5 Electromechanics
No. | Part No. Description PU | Notes Serial No. No. | Part No. Description PU | Notes Serial No.
from to from to
6 |5902414.001 |Screw EJOT-PT-K30x12 10 81.1 |5955035.001 |Cable Display 1 B/P
8 |5551118.001 |PCB CPU X2 2G 1 81.2 |5955017.001 |Cable Control Panel C 1 C
9 [5902565.001 |Screw DIN7984-M4x10 10 83 |5541163.001 |LCD Display 1
13 |5956220.001 [Power Supply 1 84 |5955012.001 |PCB Display 1
54 |5955031.001 |Cable Printhead 1 85 [5917851.001 |LCD Display 1
55 |5540898.001 |PCB See-through Sender 1 86 |5955041.001 |Cable Navi Button 1
58.1 |5541074.001 |Printhead 4/203 1 87 [5955034.001 |PCB Navi Button 1
58.2 |5541073.001 |Printhead 4/300 1 96 |5955042.001 |Cable Present Sensor 1 P
58.3 |5541077.001 |Printhead 4/600 1 106  |5955015.001 |Switch 1 ©
58.4 |5541074.003 |Printhead 4/203 RFID 1 114 |5541126.001 |Drive 1 C
58.5 |5541073.003 |Printhead 4/300 RFID 1 117  |5906082.001 |Ferrite 23.5x20x8 1
58.6 |5541077.003 |Printhead 4/600 RFID 1 118  |5540518.001 |Ventilator 1
59 |5550160.001 |DC Adapter X2 1 119  |5955018.001 [Power Cable 1
66 |5955038.001 |Cable Sensors 1 120  [5955005.001 [Power Input Module 1
67 |5955016.001 |PCB Coupling 1 121  |5541175.001 |PCB RFID Module 1
68 |5955028.001 |PCB Reflex Sensor 1 P 122 |5550843.001 |Cable RFID 1
77 |5955040.001 |PCB See-through Receiver 1 125 [5541181.001 |Blind Plate 1
78 |5540869.001 |PCB Reflex Sensor 1 126  [5541182.001 |Blind Plate 1
79.1 |5540853.001 |Stepping Motor 1 127 |5917903.001 |Socket 1
79.2 |5540933.001 |Stepping Motor 1 128 |5902336.001 |Screw DIN7991-M3x10 10
Bem. B | MACH4/..B
P | MACH4/...P
C | MACH4/...C

&>

-
79.1:203/300 dpi
79.2 : 600 dpi




6  Spare parts index
Pos. Figure/Page No. | Part No. Description PU SPR Serial No.
from to
1 118 5540518.001  |Ventilator 1 © D
2 4 20 5540606.001 Swing Arm 1
3 4 26 5540607.001  |Unlocking Device 1 D
4 4 5 48 5540613.001  |Gear Wheel Z30 1 D
5 4 42 5540614.001  |Gear Wheel Z41 1 D
6 5 74 5540615.001  |Gear Wheel 726 1 D
7 3 10 5540617.001  [Foot 5 C D
8 4 47 5540622.001  |Axle 1
9 5 64 5540624.001  |Gear Wheel Z38 1 D
10 5 70 5540625.001 Gear Rack 1
11 5 71 5540626.001  |Gear Rack 1
12 5 73 5540628.001  |Threaded Rod 1
13 4 51 5540629.001  [Holder 1
14 4 49 5540630.001  [Set Screw 1
15 5 65 5540631.001  [Set Wheel 1
16 4 19 5540641.001 Axle 1
17 4 41 5540645.001  |Clutch Retainer 1
18 4 34 5540646.001 Washer 5 D
19 4 32 5540648.001  |Washer 5 D
20 4 33 5540649.001  |Friction Disc 5 D
21 4 23 5540654.001  [Axle 1
22 5 72 5540660.001  |Gear Wheel Z14 1
23 5 61 5540666.001  |Peel-off Edge 1 © D
24 6 92 5540668.001  [Axle 1
25 6 93 5540669.001  |Transport Locking Roller 1 D
26 6 94 5540672.001 Spring Guide 1
27 4 25 5540681.001 Cover 1
28 4 45 5540682.001  |Cover 1
29 4 22 5540687.001  [Spring 1
30 4 24 5540688.001  |Spring 1
31 3 2 5540690.001  |Adapter 1
32 4 35 5540701.001  |Ribbon Sensor Wheel 1
33 4 37 5540703.001  |Holder 1
34 4 43 5540709.001  |Lock Washer 1
35 4 38 5540710.001  [Lock Washer 1
36 6 88 5540730.001  [Navigator Pad 1 D
37 5 79.1 |5540853.001 |Stepping Motor 1 cC|D
38 3 7 5540855.001  |Covering Hood 1
39 8 1 5540863.001  [Shaft Media Roll 1
40 4 17 5540864.001  |Swing Arm Assembly 1
41 3 5 5540865.001  |Cover 1 B Cc D
42 3 14 5540866.001  |Tape Holder 1 B C D
43 3 4 5540867.001  [Roller Holder 1 B | C D
44 5 78 5540869.001  |PCB Reflex Sensor 1 C D
45 4 29 5540890.001  |Tensioning Wheel 1 D
46 4 30 5540891.001  |Attachment Wheel 1 D
47 5 60 5540896.001  |Drive Roller DR4 1 B C D
48 4 55 5540898.001 PCB See-through Sender 1 C D
49 3 12 5540907.001  |Cover 1
50 5 79.2 |5540933.001 Stepping Motor 1 C D
51 5 69 5540940.001  [Cover Plate 1
52 4 31 5540948.001  |Frame lett. 1
53 4 46 5540949.001  |Unlocking 1
54 3 11.1 [5540953.001 Base Tub 1
55] 3 11.2 [5540953.002 Base Tub 1
56 3 3 5540964.001 Margin Stop 1 C D
57 4 44 5540978.001 Friction Clutch 1 Cc D
58 5 80.1 |5540988.001 |Transport Module 1 C D
59 5 80.3 [5540988.002 |Transport Module 1 C D
60 5 80.2 |5540989.001 |Transport Module 1 C D
61 5] 80.4 [5540989.002 |Transport Module 1 © D
62 5 63 5541061.001 Chassis 1
63 4 53 5541070.001  |Printhead Holder 1
64 4 58.2 |5541073.001  |Printhead 4/300 1 B | C D
65 4 58.5 |5541073.003 |Printhead 4/300 RFID 1 B | C D
PU Package unit
SPR Recommendation

A - wearing parts and accessories

B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




6 Spare parts index
Pos. Figure/Page No. | Part No. Description PU SPR Serial No.
from to
66 4 7 58.1 |5541074.001 Printhead 4/203 1 A B C D
67 4 7 58.4 |5541074.003 Printhead 4/203 RFID 1 A B C D
68 4 7 58.3 |5541077.001 Printhead 4/600 1 A B C D
69 4 7 | 58.6 [5541077.003 |Printhead 4/600 RFID 1 A B C D
70 4 39 5541078.001  |Washer 5
71 4 28 5541081.001  |Antistatic Brush 1
72 3 15.1 |5541085.001  |Print Mechanics 1
73 3 15.4 |5541085.002  |Print Mechanics 1 B
74 3 15.2 |5541095.001 Print Mechanics 1 B
75 3 15.5 |5541095.002 |Print Mechanics 1 B
76 3 15.3 |5541105.001 Print Mechanics 1 B
77 3 15.6 |5541105.002 Print Mechanics 1 B
78 6 109 5541111.001 Clamp 1
79 6 99 5541112.001 Upper Blade 1 A B C D
80 6 111 5541113.001 Lower Blade 1 A B C D
81 6 98 5541114.001 Paper Guide 1 D
82 6 112 5541115.001 Clock Wheel 1 D
83 6 104 5541116.001  [Screw 1
84 6 113 5541117.001 Shaft 1
85 6 105 5541118.001 Eccentric 1 D
86 6 103 5541119.001  |Conrod 1 D
87 6 102 5541120.001  |Bushing 1 D
88 6 101 5541124.001 Base Plate 1
89 6 7 114 5541126.001 Drive 1 © D
90 6 116 5541130.001 Cutter Assembly 1 C D
91 4 56 5541134.001  |Head Assy 1 C D
92 5541137.001 Spring Kit 1 C D
93 5541138.001  |Screw/Washer Kit 1 C D
94 5 76 5541139.001  |Paper Guide Kit 1 D
95 6 82 5541151.001  |Cover 1
96 6 7 | 83 5541163.001  [LCD Display 1 C D
97 6 108  |5541174.001  |Spring 1 cC|D
98 5 7 [121 5541175.001 PCB RFID Module 1 C D
99 7 |125 5541181.001 Blind Plate 1
100 7 1126 5541182.001 Blind Plate 1
101 | 3 16.2 |5541200.001 |Control Panel C 1 B C D
102 | 3 16.1 |5541201.001 |Control Panel P 1 B C D
103 3 16.3 |5541202.001 |Control Panel B 1 B C D
104 6 91 5541208.001  |Cover 1
105 6 89 5541212.001  |Front Bezel 1
106 6 97 5541216.001 Peel/Present Kit 1 C D
107 6 90 5541217.001 Front Bezel 1
108 | 3 7 124 5550160.001  |DC Adapter X2 1 C D
109 5 7 122 5550843.001  |Cable RFID 1 C D
110 3 7 8 5551118.001 PCB CPU X2 2G 1 B C D
111 6 100 5902047.001 Screw DIN7991-M3x5 10
112 6 107 5902072.001 Screw DIN7985-M2x8 10
113 6 130 5902144.001 Screw DIN7984-M3x5 10
114 7 |128 5902336.001 Screw DIN7991-M3x10 10
115 3 4 5 6 7 6 5902414.001  |Screw EJOT-PT-K30x12 10
116 6 110 5902505.001  |Nut DIN934-M3 10
117 3 7 9 5902565.001  |Screw DIN7984-M4x10 10
118 4 57 5902817.001  |Screw sim. ISO7380-M4x6 10
119 6 129 5903504.001  |Washer DIN125-A3,2 10
120 4 50 5903507.001 E-Ring DIN6799-3.2 10
121 4 5) 21 5903525.001 E-Ring DIN6799-4 10
122 5 75 5903528.001  |Snap Ring G5 10
123 4 52 5905019.001  |Spring 10
124 4 27 5905093.001  |Spring 10
125 7 |117 5906082.001  |Ferrite 23.5x20x8 1
126 5 62 5906125.001  |Damper 1 C D
127 4 36 5906132.001  |Spring 10
128 4 40 5906143.001 Spring 10
129 6 95 5906168.001  |Spring 10
130 6 115 5909031.001  |Key DIN911-2.5 1
PU Package unit
SPR Recommendation

A - wearing parts and accessories

B - recommended spare parts for quick repair

C - recommended spare parts for distributors
D - recommended spare parts for central stores




6 Spare parts index

Pos. Figure/Page No. | Part No. Description PU SPR Serial No.
from to
131 6 7 | 8 5917851.001  [LCD Display 1 D
132 7 |127 5917903.001 Socket 1 C D
133 6 123 5954132.001  |Strip 5
134 7 [120 5955005.001  |Power Input Module 1 C D
135 6 7 | 84 5955012.001  [PCB Display 1 D
136 6 7 1106 5955015.001  [Switch 1 C D
137 5 7 | 67 5955016.001  [PCB Coupling 1 D
138 6 7 81.2 [5955017.001 [Cable Control Panel C 1
139 7 |119 5955018.001  [Power Cable 1
140 5 6 7 68 5955028.001 PCB Reflex Sensor 1 C D
141 4 7 | 54 5955031.001  |Cable Printhead 1
142 6 7 87 5955034.001 PCB Navi Button 1 C D
143 6 7 | 811 [5955035.001 |Cable Display 1
144 5 7 | 66 5955038.001  [Cable Sensors 1 C D
145 5 7|77 5955040.001  |PCB See-through Receiver 1 C D
146 6 7 86 5955041.001  |Cable Navi Button 1 D
147 6 7 | 96 5955042.001  |Cable Present Sensor 1
148 4 18 5955074.001 Roller 10 C D
149 | 3 7 | 13 5956220.001  [Power Supply 1 B | C D
7 Packaging/Accessories
Pos. Figure/Page No. | Part No. Description PU SPR Serial No.
from to
150 5550611.001 Power Cable Typ E+F 1
151 9009183.001 DVD MACHA4 de/en/fr 1
152 9109299.001  |Packaging 1
PU Package unit
SPR Recommendation
A - wearing parts and accessories C - recommended spare parts for distributors

B - recommended spare parts for quick repair D - recommended spare parts for central stores



	Spare Parts List MACH4
	1	Device assemblies
	2	Head assembly
	3	Transport assembly
	4	Control panel
	5	Electromechanics 
	6	Spare parts index
	7	Packaging/Accessories


